ASSEMBLY AND PARTS ALB

KDE7000TD3

No. Part.No Description Qty.| No Part.No Description Qty.| No. Part.No Description Qty.| No. Part.No Description Qty. | No. Part.No Description Qty. | No. Part.No Description Qty.
1 | KM186FAGET-2 Diesel engine 1 | 22 | GB/T93-1987 Washer 8 8 | 43 | KDE5000T-03002 Battery fastening pole | 1 | 64 | 1D6000-0820001 Handle protective sleeve| 4 | 85 | GB/T818-2000 Screw M5x12 12 | 106 | GB/T9074.17-2000 | Bolt M6x18 18
2 |KTS5 Alternator assy 1| 23 | GBITS7.1-85 Washer 8 4 | 44 |KDE5000T-09302 | weoimted ™™™ | 1 | 65 | KDE7000TD-0400001| Handle 2 | 86 |KDESO0OT-05017 | oo iioom por """ 1 |107 | 115310616A/415V | Receptacle 1
3 | GB/T5783-2000 Bolt M8x30 9 | 24 | GB/T9074.25-2000 | Bolt M6x18 71 | 45 | KDE5000T-03003 Battery pressing plate | 1 | 66 | KDE7000TD-0320000| Sound attenuation cavity] 1 | 87 | KDE5000T-05023 Window mounting sleeve| 1 | 108 | MONITOR eAVR 50V1.0 display | 1
4 | GB/5786-86 Screw M5x12 8 | 25 | KDE6700T-05150 Rear door plate 1 | 46 | GB/62-88 Nut M6 4 | 67 | KDE7000TD-0330000 ;ﬁ?g’,?ﬂg{i%tﬁég(,ﬁ;}“”d 1 | 88 | KDE5000T-05024 Window 1 109 | 3GF-LE-05004a Grounding nut 1
5 | 8KM.4351.01 Fan 1 | 26 | KDE5000T-03200 E;ﬁ{y"},%%{gﬁn?gaﬁ 1 | 47 | KDE5000T-09303 Battery positive wire(red)| 1 | 68 | KDE7000TD-1010000| Sound silencer 1 1 | 89 |GB5789-1986 Nut M6x30 4 {110 | GB/T818-2000 Screw M3x8 6
6 | 5KM.6741.01 Alternator rotor 1 | 27 |KDE5000T-03016 | Govenpiateforheat | 4 | 48 | GB/T93-1987 Spring washer 6 8 | 69 | KDE7000ST-0300003 | batrs sbrction plate | 2 | 90 | KDES000T-07003 | Shock absorber sleeve | 4 [ 111 |KDETODOTD3RA0OCH-13110| Control panel 1
7 | 6204DU Bearing 1 | 28 | GB/T6170-2000 Nut M10 15 | 49 | GB/T97.1-85 Washer 6 8 | 70 | KM186FGD-02015 ;\{ggg‘;zﬂgg 3 | 91 | KDE5000T-07002 Bushing 4 (112 Circuit board 1
8 |6204DU Snap ring 1 |29 | GB/T93-1987 Washer 10 16 | 50 | GB/T5783-2000 Bolt M6x25 2 | 71 | KDE5000T-08200 Sound silencer 1 1 | 92 | KDE5000T-11100 Fuel tank 1| 113 | JK427 Electrical starter 1
9 | 8KM.214.009 Washer 1 | 30 |GB/T97.1-85 Washer 10 16 | 51 | KDE5000T-09502 Battery positive wire clip| 1 | 72 | GB/T5783-2000 Bolt M8x30 2 | 93 | KDE5000T-07001 Fuel filling filter 1 | 114 | BSB1-303P/12A Breaker 1
10 | 8KM.202.009 Bolt(Lock the rotor) 1 | 31 | KDE5000T-03511 Heat insulation cavity bracket| 1 | 52 | GB/T6170-2000 Nut M6 2 | 73 | KDE7000TD-1020000| Air exhaust pipe 1 | 94 | KDE5000T-07200 Fuel tank cap 1 | 115 | YGB-00830A/250V | Receptacle 2
11 | GB/810-88 Round nut M5 2 | 32 | KDE7000ST-0350000 | Brake castor 1 | 53 | 6-QW-3612V36Ah | Battery 1 | 74 | GBIT6170-2000 Nut M8 6 | 95 | GB/T818-2000 Screw M5x12 2 | 116 | QC/T601-1999 Washer Q41910 2
12 | 5KM.6801.01 Alternator stator 1 | 33 | GB/T95-2002 Washer 12 8 | 54 | KDE5000T-09001 Rubber cushion plate | 1 | 75 | KDE7000TD3-13210 | Wiring harness 1 | 96 | GB/T93-1987 Washer 5 2 | 117 | KDE5000T-07004 Clamp 1 6
13 | 8KM.203.009 Bolt M5(Lock the stator)) 2 | 34 | GB/T91-2000 Cotter pin 3.2x40 4 | 55 | KDE7000TD-0920000 | Electrical parts mountingplate| 1 | 76 | KDE7000TD-0600001| Air filter cover plate 1 | 97 | GB/T97.1-2000 Washer 5 2 | 118 | KDE5000T-07005 Fuel supply pipe | 1
14 | GB/T5783-2000 Bolt M6x20 1 | 35 | KDE7000ST-0300004 | Brake plate 1 | 56 | HFV4-DC12V-012 | Minirelay 2 | 77 | KDE7000TD-0610000| Right side plate 1 | 98 | KDE5000T-07400 Fuel indicator 1 | 119 | KGE12E-11010 Fuel filter 1
15 | KT204-00001 Rear end cover 1 | 36 | KDE5000T-03600a | Castor 3 | 57 | GB/T5786-1986 Screw M5x12 2 | 78 | KDE7000TD-0600002| Cover plate for air bellows| 1 | 99 | KDE7000TD-0930000| Control panel 1 1120 | KDE5000T-07006 Fuel supply pipe TI 1
16 | KDE7000TD-0210000 @;‘;ﬁbﬁ&‘g}ﬂgnt 1 | 37 | KDE7000TD-0310000| Chassis 1 | 58 | KDE5000T-01001a | Earth terminal 1 | 79 | KDE7000TD-0800001| Seal plate for air filter | 1 | 100 | GB/T818-2000 Screw M6x16 10 | 121 | KDE5000T-07007 Fuel returning pipe 1
17 | KDE5000T-01100 | Frontwind guide plate| 1 | 38 | KDEG500E-03400  |Genset frame base plate| 1 | 59 | GB/T818-2000 Screw Mdx10 6 | 80 |KDE5000T-05025 | orock absorber | 4 | 101 | CT(20A/5MAT tum) | Current transformer | 1

18 | KDE5000T-01200 | Rearwind guide plate | 1 | 39 | KDE5000T-03700( 1) | Shock absorptionblock 1| 3 | 60 | GB/T5789-1986 Bolt M6x12 4 | 81 | KDE7000TD-0910000 5532;3;‘;,‘,’;? for 1102 | GBT70.1-2000 Screw M8x20 4

19 | KDE5000T-01310 Buffle plate 1 | 40 | GB/T5783-2000 Bolt M10x40 6 | 61 | PLY-CDQ-36Ah Charging regulator 1 | 82 | KDE7000TD-0820000| Front door 1 [103 | KDE7000TD-0930005| Seal ring 1

20 | KDE5000T-01301 Baffle cushion 1 | 41 | KDE5000T-03001 Battery supporting plate| 1 | 62 | eAVR50V1.0 eAVR 1 | 83 | MS901 Door lock 1 {104 | KDET000TD3R400CH-13123| PVC for control panel | 1

21 | GB5789-1986 Bolt M8x16 10 | 42 | KDE5000T-09501 Battery negative wire clip| 1 | 63 | KDE7000TD-0410000| Left side plate 1 | 84 | KDE7000TD-0810000| Genset cabinet 1 1105 | KDE5000T-03700(ll) | Shock absorber block II| 1

WUXI KIPOR POWER CO., LTD.

Beside Jingyi Rd, Third-stage Development Section of Wangzhuang Industry Area, Wuxi High & New
Technology Industry Development Zone.

TEL: 0086-510-85205041

FAX: 0086-510-85203796




